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Notice

1. The laboratory has Passed the accreditation by China National Accreditation Service for Conformity
Assessment (CNAS). The accreditation number is L0310.

2. The laboratory has Passed the accreditation by The American Association for Laboratory Accreditation
(A2LA). The accreditation number is 2174.01.

3. The laboratory has been listed by the US Federal Communications Commission to perform
electromagnetic emission measurements. The site recognition number is 97456.

4. The laboratory has been listed by Industry Canada to perform electromagnetic emission measurements.
The site recognition number is 6369A-1.

5. The laboratory has been listed by the VCCI to perform EMC measurements. The accreditation numbers
are R2364, C2583, and T256.

6. The test report is invalid if not marked with the signatures of the persons responsible for preparing and
approving the test report.

7. The test report is invalid if there is any evidence of erasure and/or falsification.

8. The test report is only valid for the test samples.

9. Content of the test report, in part or in full, cannot be used for publicity and/or promotional purposes

without prior written approval from the laboratory.
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1 General Information

1.1 Applied Standard

Applied Rules: 47 CFR FCC Part 2, Subpart J (10-1-10 Edition)
47 CFR FCC Part 24, Subpart E (10-1-10 Edition)
IC RSS-Gen (Issue 3, December 2010)
IC RSS-133 (Issue 5, February 2009)

1.2 Test Location

Test Location 1: Reliability Laboratory of Huawei Technologies Co., Ltd.
Address: Huawei Base, Bantian, Longgang District, Shenzhen 518129, P.R. China

1.3 Test Environment Condition

Ambient Temperature: 20to 25 °C

Ambient Relative Humidity: 42 t0 68 %

Atmospheric Pressure: Not applicable

Report No: SYBH(R)005122011EB-1 Huawei Proprietary and Confidential Page 5 of 18

Copyright © Huawei Technologies Co., Ltd.




g@ RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005

HUAWE!

FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

Security Level: Public

2 Test Summary

Test Case FCC Part No. Requirements Result
PCS Band

Transmitter Output 2.1046 & 24.232 Peak EIRP not exceed 1640 W Pass
Power
Modulation 2.104 Digital modulation Pass
Characteristics
Occupied Bandwidth 2.104 (Not specified) Pass
Band Edges 2.1051 &24.238 Below -13 dBm/1%*EBW, in 1 MHz range Pass
Compliance
Spurious Emission at 2.1051 & 24.238 Below -13 dBm/1 kHz, 9 kHz to 150 kHz Pass
Antenna Terminals Below -13 dBm/10 kHz, 150 kHz to 30 MHz

Below -13 dBm/1 MHz, 30 MHz to 10" harmonics
Field Strength of 2.1053 & 24.238 Below -13 dBm/1 MHz Pass
Spurious Radiation
Frequency Stability 2.1055 & 24.235 Stay within the authorized frequency block Pass
Test Case IC Standard No. Requirements Result

PCS Band

Transmitter Output RSS-Gen, §4.8; Average EIRP not exceed 1640 Watts (EBW <1MHz) Pass
Power RSS-133, §6.4 Average EIRP not exceed 1640 Watts/MHz (EBW > 1MHz)

Output power not exceed 100 Watts

Peak-to-average ratio not exceed 13 dB
Modulation RSS-133, §86.2 Digital modulation Pass
Characteristics
Occupied Bandwidth RSS-Gen, §4.6 (Not specified) Pass
Band Edges RSS-Gen, §4.9; Below -13 dBm/1%*EBW, in 1 MHz range Pass
Compliance RSS-133, §86.5
Spurious Emission at RSS-Gen, §4.9; Below -13 dBm/1 kHz, 9 kHz to 150 kHz Pass
Antenna Terminals RSS-133, §6.5 Below -13 dBm/10 kHz, 150 kHz to 30 MHz

Below -13 dBm/1 MHz, 30 MHz to 5" harmonics
Field Strength of RSS-Gen, §4.9; Below -13 dBm/1 MHz Pass
Spurious Radiation RSS-133, 86.5
Frequency Stability RSS-Gen, §4.7; Maintained within the tolerances of +1.0 ppm Pass

RSS-133, 86.3
Receiver Spurious RSS-Gen, §4.10; Below 2 nW/4 kHz (-57 dBm/4 kHz), for 30 MHz - 1000 MHz Pass
Emissions (Conducted) | RSS-Gen, §6; Below 5 nW/MHz (-53 dBm/MHz), for above 1 GHz
RSS-133, 86.6
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3 Description of the Equipment under Test (EUT)

3.1 General Description

The RRU3642 is an outdoor remote radio unit. It is the radio frequency (RF) part of a distributed base station and can be
located near antennas. The RRU3642 can modulate, demodulate, combine, and divide baseband and RF signals. It also
processes baseband and RF signal data. With the Software Defined Radio (SDR) technology, the RRU3642 supports the
dual-mode operation of any two modes of CDMA and LTE through software configuration modification.

3.2 EUT Identity

NOTE: Unless otherwise noted in the report, the functional boards installed in the units shall be selected from the below
list, but not means all the functional boards listed below shall be installed in one unit.

3.2.1 Board
Board
Board Name Hardware Description
Version
WD5DJRXC20 VER.A Multi-Mode Transceiver Unit
WD5DJRAC?20 VER.B Power Amplifier Board

3.2.2 Sub-Assembly

Sub-Assembly

Sub-Assembly Model Manufacturer Description

Name

LMPT Huawei LTE baseband Processing Unit

LBBP Huawei LTE Main Processing & Transmission Unit

CMPT Huawei CDMAZ2000 baseband Processing Unit

HCPM Huawei CDMA2000 1X Main Processing & Transmission Unit

HECM Huawei CDMA2000 EVDO Main Processing & Transmission Unit
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3.3 Technical Description

3.3.1 Supported Frequency Range

Characteristics Description
Downlink 1930MHz to 1990MHz
Uplink 1850MHz to 1910MHz

3.3.2 Transmitter / Receiver Characteristics

Characteristics

Description

System Type

[J GsM
X CDMA
1 umMTS
] WiMAX
X LTE

TX and RX Antenna Ports

2T4R

TX Output Power
(per Antenna Port)

Rated max. 60W

Channel Spacing(s) CDMA system: 1.25MHz
/ Bandwidth(s) LTE system: 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz
Designation of Emissions CDMA system: 1IM25F9W
LTE system: 1M40D9W , 3MOODSW , 5MOOD9W ,
10MOD9W , 15MOD9W
3.3.3 Power Supply
Specification Description
Power Supply Type Directly Connected to DC /AC Power Supply

Input to EUT (DC power)

DC Voltage Nominal: === 48V
DC Voltage Range: === -36Vto-57V
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3.3.4 Environmental Requirements

Specification Description
Minimum temperature: -40 °C
Maximum temperature: +55 °C

Relative Humidity: 5% to 100% RH

4  General Test Conditions / Configurations

4.1 Test Modes
Test Mode Test Modes Description
™ 1 CDMA2000 1x RC3
™ 2 CDMA2000 1x EV-DO
E-TM 1.1 3GPP TS 36.141, clause 6.1.1, E-TM 1.1
E-TM 3.1 3GPP TS 36.141, clause 6.1.1, E-TM 3.1
4.2 RF Channels under Test
CDMA:
Operating | Multi- Channels No.
Band(TX) | Carriers Channel B Channel M Channel T
CDMA 1 No.25 No.600 No 1175
PCS 1931.25MHz 1960MHz 1988.75MHz
band 4 No0.25/50/75/100 N0.575/600/625/650 No 1175/1150/1125/1100
1931.25/1932.5/ 1958.75/1960/ 1988.75/1987.5/
1933.75/1935MHz 1961.25/1962.5/MHz 1986.25/1985MHz
LTE:
Operating Band Multi- Channels No.
(TX) Carriers Channel B Channel M Channel T
LTE PCS band 1 No.607 No.900 No0.1193
(1.4MHz bandwidth) 1930.7MHz 1960MHz 1989.3MHz
LTE PCS band 1 No0.615 No0.900 No0.1185
(3MHz bandwidth) 1931.5MHz 1960MHz 1988.5MHz
LTE PCS band 1 No0.625 No.900 No0.1175
(5MHz bandwidth) 1932.5MHz 1960MHz 1987.5MHz
LTE PCS band 1 No0.650 No.900 No0.1150
(10MHz bandwidth) 1935MHz 1960MHz 1985MHz
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LTE PCS band 1 No0.675 No0.900 No0.1125
(15MHz bandwidth) 1937.5MHz 1960MHz 1982.5MHz
LTE PCS band 2 No.607/621 No0.893/907 No0.1179/1193

(1.4AMHz+1.4MHz bandwidth)

1930.7/1932.1MHz

1959.3/1960.7MHz

1987.9/1989.3MHz

LTE PCS band
(3MHz+3MHz bandwidth)

2 No0.615/645

1931.5/1934.5MHz

No0.885/915
1958.5/1961.5MHz

No0.1155/1185
1985.5/1988.5MHz

LTE PCS band
(5MHz+5MHz bandwidth)

2 No0.625/675

1932.5/1937.5MHz

No0.875/925
1957.5/1962.5MHz

N0.1125/1175
1982.5/1987.5MHz

LTE PCS band 2 N0.650/750 N0.850/950 N0.1050/1150
(10MHz+10MHz bandwidth) 1935/1945MHz 1955/1965MHz 1975/1985MHz
LTE PCS band 2 No0.675/825 NA N0.975/1125
(15MHz+15MHz bandwidth) 1937.5/1952.5MHz 1967.5/1982.5MHz
CDMA/LTE:
Operating Multi- Channels No.
Band Carriers Channel B Channel M Channel T
3C+1L_5M Ant. A No0.25/50+675 No0.575/600+950 No 1025/1050+1175
PCS band DO+1X+1L_5M 1931.25/1932.5 1958.75/1960 1981.25/1982.5
+1937.5MHz +1965/MHz +1987.5MHz
Ant. B No0.75+675 No0.625+950 No. 1075+1175
DO+1L_5M 1933.75+1937.5MHz 1961.25+1965/MHz 1983.75+1987.5MHz
6C+1L_5M Ant. A&B No0.25/50/75+675 N0.575/600/625+950 N0.1025/1050/1075+1175
PCS band DO+1X+DO+1L_5M 1931.25/1932.5/ 1958.75/1960/ 1981.25/1982.5/
1933.75+1937.5MHz 1961.25+1965/MHz 1983.75+1987.5MHz
Operating Band Multi- Channels No.
(RX) Carriers Channel B Channel M Channel T
CDMA PCS band 1.25M NA No0.600 NA
RX 1880MHz
LTE PCS band 5M No0.900
RX NA 1880MHz NA
4.3 Test Environments
Environment Parameter Selected Values During Tests
Temperature Voltage Relative Humidity
Ambient Climate Ambient - Ambient
Rated Voltage 48 VDC -
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4.4 Test Setups

NOTE: See Appendix | for practical Test Setup Photos.

4.4.1 General Test Setup Configurations

Configuration

Description

Test Antenna Ports

Until otherwise declared, all TX tests are ONLY performed at the main Transmitter antenna
port (e.g. TRXA, TXA and so on) of the EUT, and all RX tests are ONLY performed at the main
Receiver antenna port (e.g. TRXA, RXA and so on) of the EUT.

Multiple RF Sources

Other than the tested RF source of the EUT, other RF source(s) are disabled or shutdown
during measurements.

4,42 Test Setup 1

EUT
Control Control
Computer 7| Port(s)  Antenna Measurement
pors) 7 Attenuator > Instrument(s)
Power Power
Supply 7| port
4.4.3 Test Setup 2
Temperature Chamber
EUT
Control Control
Computer Port(s)  Antenna Measurement
port(s) Attenuator > Instrument(s)
Report No: SYBH(R)005122011EB-1 Huawei Proprietary and Confidential Page 11 of 18
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4,44 Test Setup 3

NOTE: Effective radiated power (ERP) refers to the radiation power output of the EUT, assuming all emissions are

radiated from half-wave dipole antennas.

4441 Step 1: Pre-test

Semi Anechoic Chamber

Measurement
Antenna

Measurement
System

4.4.4.2 Step 2: Substitution method to verify the maximum ERP

Semi Anechoic Chamber

Substitution Measurement
Antenna Antenna

Measurement
System

Signal
Generator
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45 Test Conditions

CDMA

Test Case

Test Conditions

Transmitter Output

Test Configuration

Ambient Climate & Rated Voltage

Power Test Setup Test Seup 1

Carrier Conf. land4

RF Channels (TX) B,M,T

Test Mode TM1 and TM2
Modulation Test Configuration Ambient Climate & Rated Voltage
Characteristics Test Setup Test Seup 1

Carrier Conf. 1

RF Channels (TX) M

Test Mode T™M2

Occupied Bandwidth

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. 1

RF Channels (TX) B,M, T

Test Mode TM1 and TM2

Band Edges
Compliance

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. land4

RF Channels (TX) B, T

Test Mode TM1 and TM2

Spurious Emission at

Antenna Terminals

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. land 4

RF Channels (TX) B,Mand T
Test Mode TM1 and TM2

Field Strength of

Spurious Radiation

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 3
Carrier Conf. 1

RF Channels (TX) M

Test Mode ™1

Frequency Stability

Test Configuration

(1) -30 °C to +50 °C with step 10 °C at Rated Voltage;

(2) 85%, 100% and 115% of Rated Voltage at Ambient Climate.

Test Setup Test Seup 2
Carrier Conf. 1

RF Channels (TX) M

Test Mode T™1

Receiver Spurious
Emissions
(Conducted) (Only for

Test Configuration

Ambient Climate & Rated Voltage

Test Setup

Test Seup 1

Carrier Conf.

1
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Test Case Test Conditions
IC requirement) RF Channels (TX/RX) M
Test Mode T™2
LTE
Test Case Test Conditions

Transmitter Output

Test Configuration

Ambient Climate & Rated Voltage

Power Test Setup Test Seup 1
Channel band 1.4M,3M,5M,10M and 15M
Carrier Conf. 1to2
RF Channels (TX) B,M, T
Test Mode ™1 .1
Modulation Test Configuration Ambient Climate & Rated Voltage
Characteristics Test Setup Test Seup 1
Channel band 10M
Carrier Conf. 1
RF Channels (TX) M
Test Mode T™M3.1

Occupied Bandwidth

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1

Channel band 1.4M,3M,5M,10M and 15M
Carrier Conf. 1

RF Channels (TX) B,M, T

Test Mode TM1.1

Band Edges

Compliance

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Channel band 1.4M and 15M
Carrier Conf. land2

RF Channels (TX) B, T

Test Mode T™M1.1

Spurious Emission at

Test Configuration

Ambient Climate & Rated Voltage

Antenna Terminals Test Setup Test Seup 1

Channel band 1.4M and 15M

Carrier Conf. land?2

RF Channels (TX) B,Mand T

Test Mode T™M1.1
Field Strength of NA NOTE: An arbitrary test mode is selected as a representative since the
Spurious Radiation un-modulation carrier configuration is required by the standards/rules.
Frequency Stability NA NOTE: An arbitrary test mode is selected as a representative since the

un-modulation carrier configuration is required by the standards/rules.

Receiver Spurious
Emissions
(Conducted) (Only for

Test Configuration

Ambient Climate & Rated Voltage

Test Setup

Test Seup 1

Carrier Conf.

1
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Test Case

Test Conditions

IC requirement)

RF Channels (TX/RX)

Test Mode

T™™1.1

CDMA&LTE

Test Case

Test Conditions

Transmitter Output

Test Configuration

Ambient Climate & Rated Voltage

Power Test Setup Test Seup 1

Carrier Conf. 3C+1L and 6C+1L

RF Channels (TX) B,M, T

Test Mode TM2&TM1 .1
Band Edges Test Configuration Ambient Climate & Rated Voltage
Compliance Test Setup Test Seup 1

Carrier Conf. 3C+1L and 6C+1L

RF Channels (TX) B, T

Test Mode TM2&TM1 .1

Spurious Emission at
Antenna Terminals

Test Configuration

Ambient Climate & Rated Voltage

Test Setup Test Seup 1
Carrier Conf. 3C+1L and 6C+1L
RF Channels (TX) B,Mand T

Test Mode T™M1.1
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5 Test Results

No. Test Item Test Result
1 Transmitter Output Power Appendix A
2 Modulation Characteristics Appendix B
3 Occupied Bandwidth Appendix C
4 Band Edges Compliance Appendix D
5 Spurious Emission at Antenna Terminals Appendix E
6 Field Strength of Spurious Radiation Appendix F
7 Frequency Stability Appendix G
8 Receiver Spurious Emissions (Conducted) (Only for IC requirement) Appendix H
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6 Main Test Instruments

Equipment Name Manufacturer Model Serial Number Cal. Due
TestSetup 1 & 2
Spectrum Analyzer R&S FSQ40 100025 2012-10-20
Spectrum Analyzer Agilent N9030A MY49431033 2012-04-16
Temperature Chamber Envirotronics WPH700-2-30-WC 01066463 2012-10-08
Test Setup 3

3m Semi Anechoic Chamber S+M -

EMI Test receiver R&S ESU 100144 2012-05-12
Broadband Antenna TESEQ CBL6112D 25221 2012-04-08
Horn Antenna R&S HF906 359287/005 2012-05-07

Report No: SYBH(R)005122011EB-1

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 17 of 18




g'é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
Huaweir FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

7 Measurement Uncertainty

For a 95% confidence level (k=2), the measurement expanded uncertainties for defined systems, in accordance with the
recommendations of ISO 17025 as following:

Test Item Extended Uncertainty
Transmitter Output Power Power (dBm) U =0.39dB
Occupied Bandwidth Magnitude (%) U=0.2%
Band Edge Compliance Disturbance Power (dBm) U=2.0dB
Conducted Spurious Emissions Disturbance Power (dBm) U=2.0dB
Field Strength of Spurious Radiation ERP (dBm) U=4.6 dB (30 MHz — 1GHz)
U=3.0 dB (above 1 GHz)

Frequency Stability Frequency Accuracy (ppm) U=0.21 ppm

END
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Appendix A: Transmitter Output
Power
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1 Average Power (Total)

CDMA2000 1X

Security Level: Public

Test Mode Carrier Conf. | RF Ch. Average Power Average Power | Average Power Verdict
[dBm] W] [WIMHZ]
T™1 1(60W) B 47.74 59.43 Pass
M 47.52 56.49 Pass
T 47.58 57.28 Pass
T™1 4(4*15W) B 47.46 55.72 Pass
M 47.52 56.49 - Pass
T 47.52 56.49 Pass
CDMAZ2000 EVDO
Test Mode Carrier Conf. | RF Ch. Average Power Average Power | Average Power Verdict
[dBm] [w] [WIMHZ]
T™2 1(60W) B 47.62 57.81 Pass
M 47.65 58.21 Pass
T 47.74 59.43 Pass
T™M2 4(4*15W) B 47.83 60.67 Pass
M 47.65 58.21 Pass
T 47.85 60.95 Pass
LTE
Test Carrier Conf. RF | Average Power Average Power | Average Power Verdict
Mode Ch. | [dBm] [wW] [WIMHZ]
TM1.1 | 1.4M(60W) B | 47.75 59.57 Pass
M | 47.89 61.52 Pass
T | 47.93 62.09 Pass
TM1.1 | 3M(60W) B | 47.85 60.95 Pass
M 47.83 60.67 Pass
T 47.95 62.37 --- Pass
TM1.1 | 5M(60W) B | 47.46 55.72 Pass
M | 47.60 57.54 Pass
T | 4768 58.61 Pass
TM1.1 | 10M(60W) B |47.76 59.70 Pass
M | 47.44 55.46 Pass
T | 4765 58.21 Pass
TM1.1 | 15M(60W) B 48.00 63.10 Pass
M 47.76 59.70 - Pass
T 47.67 58.48 - Pass
TM1.1 | 1.4M(30W)+1.4M(30W) | B | 47.69 58.75 Pass
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su RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005

Huawer FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
Test Carrier Conf. RF | Average Power Average Power | Average Power Verdict
Mode Ch. | [dBm] W] [W/MHZz]
M 47.86 61.09 Pass
T 47.88 61.38 Pass
TM1.1 | 3M(30W)+3M(30W) B 47.97 62.66 Pass
M 47.89 61.52 Pass
T 47.82 60.53 Pass
TM1.1 | 5M(30W)+5M(30W) B 48.08 64.27 Pass
M 47.99 62.95 Pass
T 47.93 62.09 Pass
TM1.1 | 10M(30W)+10M(30W) B 48.10 64.57 Pass
M 48.06 63.97 Pass
T 48.04 63.68 Pass
TM1.1 | 15M(30W)+15M(30W) B 48.22 66.37 Pass
T 48.00 63.10 Pass
CDMA&LTE
Test Carrier Conf. RF Ch. | Average Power Average Average Power Verdict
Mode [dBm] Power [W] [W/MHZz]
B 48.00 63.10 Pass
Ant. A
M 47.95 62.37 Pass
DO+1X+1L_5M
3C+ T 48.14 65.16 Pass
1L_5M B 45.93 39.17 Pass
Ant. B
M 45.84 38.37 Pass
DO+1L_5M
T 46.06 40.36 Pass
B 47.91 61.80 Pass
6C+ Ant. A&B
M 47.85 60.95 Pass
1L 5M | DO+1X+DO+1L_5M
T 48.20 66.07 Pass
2 Peak-to-Average Ratio
Test Mode Carrier Conf. RF Ch. Peak-to-Average Ratio [dB] Verdict
CDMA2000-TM1 | 1.25M(60W) B 6.22 Pass
M 6.33 Pass
T 6.19 Pass
LTE-TM1.1 15M(60W) B 7.54 Pass
M 7.20 Pass
T 7.55 Pass
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S"’l RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
H:vaa FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

Appendix B: Modulation
Characteristics
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S’é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
H:AVTEI FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

1 Result Table

Test Mode Digital modulation? Verdict
CDMA2000 TM2 Yes Pass

LTE TM3.1 Yes Pass
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sré RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005

-
HUAWEI

2 Test Plot

2.1

®

dB CF 1.96 GHz

FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

Test Mode = TM2 for CDMA2000 EVDO

Type PILOT-T
Code 0.32
Slot 0

Security Level: Public

ffset 42.p dB

Ref 4
55.0
1
dBm
Att 8
40 4B 5

CLRWR

Start Code 0

2 Code/

Stop Code 31

Offset 42.2 dB

CF 1.96 GHz

Type ALL

Glokal Results for Set Oz
Carr Freq Error 2.37 Hz RHO Pilot 0.99792
Ref Carr Freq Error 0.00 ppm RHO ov-1/-2 0.99257/0.99210
55.0 Chip Rate Error -0.19 ppm RHO MAC 0.95663
dBm | Trg to Frame 60.078688 s RHC DATA 0.95041
Att Results for Set 0/ Slot Oz
40 dB | power PILOT 47.45 dBm Data Modulation Type 16—QAM
Power MAC 47.39 dBm Act. MAC Channels 19
FPower DATA 47.17 dBm Act. DATA Channels 16
1 Power PREAMBLE 47.50 dBm Preamble Length 64 Chips
CLRWR Composite EVM 8.40 3 RHO 0.99239%9
Max. Pwr DATA -14.56 dB Max. inact. Pwr MAC -40.55 dB
Min. Pwr DATA -15.66 dB
Date: 15.DEC.2011 08:24:33
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g'é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.2 Test Mode =TM3.1for LTE

TRACE

—— Trig:Free Run Direction: Downlink
Range: 20.00 dBm BW: 10 MHz(100 RB)

g s et

*&f%iliﬂ
HBRODSEBN

A I R XY
ey Ry
i%tinn

zﬁﬂﬂiﬁﬁ Eﬁf

25704 [ Start 500 carrier "" Stop 600 carrier

TimeLen 42 Sym || Res BW 15 kHz TimeLen 42 Sym

Ch1 Error Summary

Center 1. 96 GHz Span12 5 MHz
Res BW 1.27313 kHz TimeLen3 ms
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\\."4 RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
Huawer FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

Appendix C: Occupied Bandwidth
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s’é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

1 Result Table

Security Level: Public

Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHZz] Verdict
CDMA2000 1X 1.25M B 1.247 Pass
M 1.249 Pass
T 1.249 Pass
CDMA2000 EVDO 1.25M B 1.248 Pass
M 1.250 Pass
T 1.249 Pass
LTE 1.4M B 1.090 Pass
M 1.093 Pass
T 1.091 Pass
LTE 3M B 2.696 Pass
M 2.691 Pass
T 2.694 Pass
LTE 5M B 4.481 Pass
M 4.490 Pass
T 4.492 Pass
LTE 10M B 8.932 Pass
M 8.950 Pass
T 8.919 Pass
LTE 15M B 13.40 Pass
M 13.43 Pass
T 13.39 Pass
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\\S"é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HUAWH FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2 Test Plot
2.1 Test Mode = CDMA2000 1X
2.1.1 Carrier Conf. =1.25M

2111 Ch.B

Agiient Spectrum Analyzer - Occupied BW

X AL HF $ M NEE N 07:% 11 PMOac 14, 2011

Center Freq 1.931250000 GHz Center Freq: 1.931250000 GHz Radio Std: None Meas Setup
=] Trig: Free Run Avg|Hold:>10/10

IFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 60.00 dBm

Avg Mode
Repeat

OBWPower
99.00 %

Al “ar R
I‘v"""""*'-/ﬂ'{“"-"'.' vy AN

Center 1.931 GHz | ' ' ' Spén 3 MHz
#Res BW 15 kHz VBW 150 kHz Sweep 15.93ms

Occupied Bandwidth Total Power 47.7 dBm
1.2466 MHz

Transmit Freq Error 1.784 kHz OBW Power 99.00 %
x dB Bandwidth 1.392 MHz x dB -26.00 dB

Msa i File <TMPIMAGE PNG> saved STATUS
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2112 Ch.M

Agiient Spectrum Analyzer - Occupied BW
X P y A, NeE 'y 07:53:46 PMDec 14, 2011

Center Freg 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None Frequency
i1 Trig:Free Run Avg|Hold:>10/10

IFGain:Low " gAtten: 22 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 60.00 dBm

Center Freq
1.960000000 GHz

Center 1.96 GH
#Res BW 15 kHz VBW 150 kHz

Occupied Bandwidth Total Power
1.2486 MHz

Transmit Freq Error 510 Hz OBW Power
x dB Bandwidth 1.387 MHz x dB -26.00 dB

Msa i File <TMPIMAGE PNG> saved STATUS

Report No: SYBH(R)005122011EB-1 Huawei Proprietary and Confidential Page 11 of 168
Copyright © Huawei Technologies Co., Ltd.



\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2113 Ch.T

Agiient Spectrum Analyzer - Occupied BW

l RL HE 09:00:59 PMDec 14, 2011

Center Freg 1.988500 GHz Center Fr.-;:.'t.mmoooo GHz . Radio Std: None Frequency

=] Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 22 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 60.00 dBm

Center Freq
1888750000 GHz

AW s NI .

Center 1.989 GHz _ ' Span 3 MHz|
#Res BW 15 kHz VBW 150 kHz Sweep 15.93ms
Occupied Bandwidth Total Power 47.8 dBm

1.2493 MHz

Transmit Freq Error 2.142 kHz OBW Power 99.00 %
x dB Bandwidth 1.388 MHz x dB -26.00 dB
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.2 Test Mode = CDMA2000 EVDO
2.2.1 Carrier Conf. =1.25M

2211 Ch.B

Agiient Spectrum Analyzer - Occupied BW
}‘ RL [ J ) NoE ¥ ™ 02:29: 10 PMDec 14, 2011

Center Freg 1.931250000 GHz Center Freq: 1.931250000 GHz Radio Std: None Frequency
i1 Trig:Free Run Avg|Hold:>10/10

M Gain:Low ™ gAtten: 32 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 60.00 dBm

Center Freq
1831250000 GHz

PR e A e i |

|
|

|

\
i\
“,
1

-
|

|

|

’ | \
| \

{ 'l

Rt pninotger il

Center 1.931 GHz
#Res BW 15 kHz VBW 150 kHz

Occupied Bandwidth Total Power 47.7 dBm
1.2475 MHz

Transmit Freq Error -9 Hz OBW Power 99.00 %
x dB Bandwidth 1.388 MHz x dB -26.00 dB

Msa i File <TMPIMAGE PNG> saved STATUS

Report No: SYBH(R)005122011EB-1 Huawei Proprietary and Confidential Page 13 of 168
Copyright © Huawei Technologies Co., Ltd.



\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2212 Ch.M

Agiient Spectrum Analyzer - Occupied BW
0 7L ~- - e T 226117 PMOec 14, 2011
RBW 15.000 kHz Center Freq: 1.960000000 GHz Radio Std: None

i1 Trig:Free Run Avg|Hold:>10/10

M Gain:Low ™ gAtten: 32 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 60.00 dBm

A R A A W, =

1
v \
| ~ e,
i g Y 3 ) 0
femasrnatprind Wb i Hasal g SR AN A psans,

S | . Mlaabadens | Filter Type
Center 1.96 GHz Span 3 MHz} Gaussian
#Res BW 15 kHz VBW 150 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 47.7 dBm

1.2496 MHz

Transmit Freq Error 684 Hz OBW Power 99.00 %
x dB Bandwidth 1.391 MHz x dB -26.00 dB

MS5G STATUS
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2213 Ch.T

Agiient Spectrum Analyzer - Occupied BW

l RL T R2:56: 18 PMDec 14, 2011

Center Freg 1 .988500 GHz Center Fr.t'q:.1.988750000 GHz = Radio Std: None Frequency

) Trig: Free Run Avg|Hold:>10/10
M Gain:Low #Atten: 32 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 60.00 dBm

Center Freq
1888750000 GHz

t ",5’<,‘ P e L W dy"""\ A" ,“uh.n-,
5
4

4

\r
\
\
L

;W.v.—.‘wn-wltﬂb't-““r b b A : | M Uiy S
Center 1.989 GHz ' Span 3 MHz|
#Res BW 15 kHz VBW 150 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 47.9 dBm
1.2493 MHz

Transmit Freq Error 315 Hz OBW Power 99.00 %
x dB Bandwidth 1.389 MHz x dB -26.00 dB
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.3 Test Mode =LTE
2.3.1 Carrier Conf. =1.4M

2311 Ch.B

Agiient Spectrum Analyzer - Occupied BW
) Y

L RL RF NEFF ™ 03:46:4%5 PMDec 19, 2011
RBW 15.000 kHz Center Freq: 1.930700000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
M Gain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 60.00 dBm

RO I A N YN, ;
L]

4
P A A
™ e oo """‘f"‘('w\" WP

Center 1.931 GHz A ) ' Span 3 MHz|
#Res BW 15 kHz VBW 150 kHz Sweep 15.93ms

Occupied Bandwidth Total Power 47.6 dBm
1.0897 MHz

Transmit Freq Error ~438 Hz OBW Power 99.00 %
x dB Bandwidth 1.232 MHz x dB -26.00 dB
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R00
Huawer FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

2312 Ch.M

Agitent Spectrum Ana

1) RL

RBW 15.00

lyzar - Occupled BW

Center Freq: 1.960000000 GHz
) Trig: Free Run Avg|Hold:>10/10
HIFGain:Law SAtten: 40 dB

0 kHz

Ref Offset 42.2 dB
Ref 60.00 dBm

Py

P O e e s L g B |
’ o, )

P e A \mdpadipe T

Center .1>.96' GHZ

#Res BW 15 kHz VBW 150 kHz

Occupied Bandwidth Total Power

1.0929 MHz

-1.033 kHz
1.222 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

AN AWM A

5
Security Level: Public

04:33: 28 PMDac 19, 20
Radio Std: None

11

Radio Device: BTS

A e
MW v, /

Span 3 MHz|
Sweep 15.93ms

47.9 dBm

99.00 %
-26.00 dB

STATUS
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2313 Ch.T

Agiient Spectrum Analyzer - Occupied BW

T 5 04:31:04 PMDec 19, 2011

RBW 1 5_00 kHz Center Fr.«".:.tsamooo GHz = Radio Std: None

) Trig: Free Run Avg|Hold:>10/10
M Gain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 60.00 dBm

At s s A v g "{
{ v

%
‘V|
A
%

s LY . A
A edn) \ fopen NV R T TAV TP TR A
N Wy

Center 1.989 GHz ) . ' Span 3 MHz|
#Res BW 15 kHz VBW 150 kHz Sweep 15.93ms

Occupied Bandwidth Total Power 48.0 dBm
1.0910 MHz

Transmit Freq Error 1.890 kHz OBW Power 99.00 %
x dB Bandwidth 1.226 MHz x dB -26.00 dB
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HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.4 Test Mode =LTE
2.4.1 Carrier Conf. =3M

2411 Ch.B

Agiient Spectrum Analyzer - Occupied BW

AL A NeE T [4;49: 29 PMCiac 19, 2011
RBW 30.000 kHz Center Freq: 1.931500000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
NIFGain:Low SAtten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB Man
Ref 50.00 dBm
¥ -
Video BW
300.00 kHz
e T e T e (U g R T STUSIL S ',A'v-qx_.-;l Man

WSS [ L i —— FlllerType’
Center 1.932 GHz Span 5 MHz} Gaussian
#Res BW 30 kHz VBW 300 kHz Sweep 6.667 ms

Occupied Bandwidth Total Power 48.0 dBm
2.6962 MHz

Transmit Freq Error 2.487 kHz OBW Power 99.00 %

x dB Bandwidth 2.829 MHz x dB -26.00 dB
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2412 Ch.M

Agiient Spectrum Analyzer - Occupied BW

o AL ¥

RBW 30.000 kHz

>
NIFGain:Law

Ref Offset 42.2 dB
Ref 50.00 dBm

Center .1>.96'GAHZ
#Res BW 30 kHz

Occupied Bandwidth

FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

Center Freq: 1.960000000 GHz
i1 Trig:Free Run Avg|Hold:>10/10
SAtten: 40 dB

VBW 300 kHz

Total Power

2.6912 MHz

Transmit Freq Error 5.1

x dB Bandwidth

2.839 MHz

1 kHz OBW Power

x dB

Security Level: Public

D4:51:57 PMDac 19, 2011
Radio Std: None

Radio Device: BTS

Span 5 MHz|

Sweep 6.667 ms

47.9 dBm

99.00 %
-26.00 dB

BwW

Res BW
30,000 kHz

Man

Video BW
300.00 kHz
Man
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2413 Ch.T

Agiient Spectrum Analyzer - Occupied BW

N AL fF D4;%%: 24 PMDeac 19, 2011

Center Frea 1.988500000 GHz Center Freq: 1968500000 GHz Radio Std: None Frequency

) Trig: Free Run Avg|Hold:>10/10
M Gain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB

Ref 50.00 dBm
5 ettt ———————————

Center Freq
1888500000 GHz

Center 1.989 GHz " Span 5 MHz|
#Res BW 30 kHz VBW 300 kHz Sweep 6.667 ms

Occupied Bandwidth Total Power 47.9 dBm
2.6943 MHz

Transmit Freq Error 1.589 kHz OBW Power 99.00 %
x dB Bandwidth 2.847 MHz x dB -26.00 dB
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HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.5 Test Mode=LTE
2.5.1 Carrier Conf. =5M

2511 Ch.B

Agiient Spectrum Analyzer - Occupied BW
3

RL BF 11-31:10AM Dec 18, 2011

E:emer Frea 1.932500000 GHz Center Freq: 1.932500000 GHz Radio Std: None Frequency
) Trig: Free Run Avg|Hold:>10/10
M Gain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 50.00 dBm

Center Freq
1832500000 GHz

. SR TR et AN anpafrsta o4

Center 1.933 GHz _ ‘ ' épéﬁ 10 MHz}
#Res BW 51 kHz VBW 510 kHz Sweep 4.6 ms

Occupied Bandwidth Total Power 47.4 dBm
4.4810 MHz

Transmit Freq Error 6.711 kHz OBW Power 99.00 %
x dB Bandwidth 4.689 MHz x dB -26.00 dB
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HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2512 Ch.M

Agiient Spectrum Analyzer - Occupied BW

N AL L ENGE N T 11:00:56 AM Cac 18, 2011
RBW 51.000 kHz Center Freq: 1.960000000 GHz Radio Std: None
) Trig: Free Run Avg|Hold:>10/10
M Gain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 50.00 dBm

AN A A M AR A r st

Center 1.96 GHz ‘ ' épéﬁ 10 MHz}
#Res BW 51 kHz VBW 510 kHz Sweep 4.6 ms

Occupied Bandwidth Total Power
4.4898 MHz

Transmit Freq Error 4.996 kHz OBW Power
x dB Bandwidth 4.687 MHz x dB -26.00 dB
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HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2513 Ch.T

Agiient Spectrum Analyzer - Occupied BW

T : 1004708 AM Dexc 18, 2011

RBW 51 .oo kHz CenterFreq: 1967600000 GHz Radio Std: None Align Now

) Trig: Free Run Avg|Hold:>10/10
M Gain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 50.00 dBm

PSR ARG o

WA A

Center 1.988 GHz _ ‘ ' épéﬁ 10 MHz}
#Res BW 51 kHz VBW 510 kHz Sweep 4.6 ms

Occupied Bandwidth Total Power 47.6 dBm
4.4817 MHz

Transmit Freq Error 8.302 kHz OBW Power 99.00 %
x dB Bandwidth 4.718 MHz x dB -26.00 dB
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Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

2.6 TestMode=LTE
2.6.1 Carrier Conf.=10M

26.11 Ch.B

Agiient Spectrum Analyzer - Occupied BW

AL ;

Center Freq 1.935000000 GHz

NIFGain:Law

Center Freq: 1.935000000 GHz
! Trig: Free Run
SAtten: 40 dB

Ref Offset 42.2 dB
Ref 50.00 dBm

{ »-p x
e P N e A L M Yy T Y

L” gy ".v‘}'r\' a7y

Center 1.935 GHz

#Res BW 100 kHz VBW 1 MHz

Occupied Bandwidth Total Power

8.9323 MHz

30.146 kHz
9.296 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Security Level: Public

0R:39:53 PMDec 15, 2011

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Center Freq
1835000000 GHz

W P I A BT GV TR

épéﬁ 25 MHz|
Sweep 3 ms

47.7 dBm

99.00 %
-26.00 dB
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

26.1.2 Ch.M

Agiient Spectrum Analyzer - Occupied BW
}‘ RL T J ) NoE ¥ 'y 02:36:93 PMDec 18, 2011

Center Frea 1.960000000 GHz Center Freg; 1.960000000 GHz Radio Std: None BW

) Trig: Free Run Avg|Hold:>10/10

MEGain:Low SAtten: 40 dB Radio Device: BTS Res BW

100.00 kHz

Ref Offset 42.2 dB Auto Man

Ref 50.00 dBm

| Video BW
1.0000 MHz
é,d\-'/-'n"‘“v.’\'oxl.-'.;ﬂ-&;‘-‘-"n.f ATV A P s Auto Man
i

|
t
Iy
1
’
| ¥ = G 1 t = A
Swh A ity AN LY wd il LA e 2 popny S

Center 1.96 GHz A ' épéﬁ 25 MHz|
#Res BW 100 kHz VBW 1 MHz Sweep 3 ms

Occupied Bandwidth Total Power 47.6 dBm

8.9496 MHz

Transmit Freq Error 16.602 kHz OBW Power 99.00 %

x dB Bandwidth 9.298 MHz x dB -26.00 dB
MSO STATUS
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\S"& RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

26.13 Ch.T

Agiient Spectrum Analyzer - Occupied BW

T [’

RBW 100.00 kHz

NEE T [2:31:47 PMDec 15, 2011
Center Freq: 1.885000000 GHz Radio Std: None

) Trig: Free Run Avg|Hold:>10/10
M Gain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 42.2 dB

‘Ref 50.00 dBm o
Video BW
1.0000 MHz

Man

Auto

L - " [
P e kWA A VAR LY WA W
|
|

VDA B s NN ] I A Sy Mo paan WA

Center 1.985 GHz
#Res BW 100 kHz

épéﬁ 25 MHz|

VBW 1 MHz Sweep 3 ms

Total Power 47.6 dBm

Occupied Bandwidth
8.9194 MHz

Transmit Freq Error
x dB Bandwidth

4.903 kHz
9.326 MHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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\\."é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.7 Test Mode=LTE
2.7.1 Carrier Conf.=15M

2711 Ch.B

Agiient Spectrum Analyzer - Occupied BW
B RL = = NEEE N 11:94:594 AM Dec 18, 2011
Center Freq 1.937500000 GHz Center Freq: 1.937500000 GHz Radio Std: None Frequency
i1 Trig:Free Run Avg|Hold:>10/10

M Gain:Low ™ gAtten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 50.00 dBm

Center Freq
1.837500000 GHz

AN AT AW S

21
|

f
P AN A Vi

Center 1.938 GHz
#Res BW 150 kHz VBW 1.5 MHz

Occupied Bandwidth Total Power 48.0 dBm
13.400 MHz

Transmit Freq Error 42.938 kHz OBW Power 99.00 %
x dB Bandwidth 13.93 MHz x dB -26.00 dB

WS i File <OBW-LO-15M-1,STATE> recalied STATUS
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HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

27.12 Ch.M

Agiient Spectrum Analyzer - Occupied BW
X [T 7 A NEEE 3 154807 AM Dec 18, 2011

Center Freg 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None Frequency
i1 Trig:Free Run Avg|Hold:>10/10

M Gain:Low ™ gAtten: 40 dB Radio Device: BTS

Ref Offset 42.2 dB
Ref 50.00 dBm

Center Freq
1.960000000 GHz

e T

\

e O 4 Lo PN o Aty
e '

Center .1>.96'GAHZ
#Res BW 150 kHz VBW 1.5 MHz

Occupied Bandwidth Total Power
13.426 MHz

Transmit Freq Error 26.540 kHz OBW Power
x dB Bandwidth 14.00 MHz x dB -26.00 dB

MSG i.-File <OBW-LE> recalled STATUS
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\\."4 RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
. FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

-
HUAWEI

2713 Ch.T

Agiient Spectrum Analyzer - Occupied BW

o AL ¥

RBW 150.00 kHz

NIFGain:Law

Ref Offset 42.2 dB
Ref 50.00 dBm

4 '\-/\’M\‘.'—\' A A v

Center 1.983 GHz
#Res BW 150 kHz

Occupied Bandwidth

Center Freq: 1.852500000 GHz
) Trig: Free Run Avg|Hold:>10/10
SAtten: 40 dB

VBW 1.5 MHz

Total Power

13.386 MHz

Transmit Freq Error 17.55

x dB Bandwidth

14.02 MHz

2 kHz OBW Power

x dB

Security Level: Public

134051 AM Dec 18, 2011
Radio Std: None

Radio Device: BTS

L N g N t,'m’n/\'.\ N

épéﬁ 25 MHz|
Sweep 1.333ms

47.5 dBm

99.00 %

-26.00 dB
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\\."4 RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
Huawer FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

Appendix D: Band Edges Compliance
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s% RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005

~
HUAWEI

1 Result Table

FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

Security Level: Public

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for
e.g. the CDMA, WCDMA, WIMAX, LTE systems.

Test Mode Carrier Conf. RF Ch. Band Edges Emissions [dBm] Verdict
CDMA2000 1X 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
4(4*15W) B Below -13dBm Pass
T Below -13dBm Pass
CDMA2000 EVDO 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
4(4*15W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-1.4M 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-1.4M+1.4M 2(2*30W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-15M 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-15M+15M 2(2*30W) B Below -13dBm Pass
T Below -13dBm Pass
DO+1X+1L_5M 3(2*20+20W) B Below -13dBm Pass
T Below -13dBm Pass
DO+1L_5M 2(20W+20W) B Below -13dBm Pass
T Below -13dBm Pass
DO+1X+DO+1L_5M 4(3*15W+15W) B Below -13dBm Pass
T Below -13dBm Pass

Report No: SYBH(R)005122011EB-1

Huawei Proprietary and Confidential
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sré RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2 Test Plot
2.1 Test Mode = CDMA2000 1X

2.1.1 Carrier Conf. =1(60W)

2111 Ch.B

Agitent Spectrum Analyzar - Swept SA

o 09:08: 195 PMDec 14, 2011

Marker 1 1.930000000000 GHz Avg Type: Pwr{RMS) Marker Function
PNO: far Ly 1rig:Free Run Avg|Hold: 51100
IFGain:Low Atten: 14 dB Select Marker >
Ref Offset 42.2 dB VIKF1 1.9V 1

Ref 45.00 dBm

.IM';J_L‘M,,; Mty

Band/interval
Power

Band/Interval
Density

Marker
Function Off

“Av
’1 'wl""”’./
PN PR TEEE S Lt b
| . iditet -#"w‘u e
| PR B e Sl
P e e et

' S S A N |

Center 1.930000 GHz Span 2.000 MHz
#Res BW 15 kHz #VBW 51 kKHz* #Sweep 2.00 s (1001 pts)

M5G STATUS
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\\‘(é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2112 Ch.T

Agtient Spectrum Analyzar - Swept SA
X RL b ’ 3 NEE & ’ 'R
Center Freq 1.990000000 GHz Avg Type: Pwr{RMS)
PNO: far Ly 1rig:Free Run Avg|Hold: 31100
IFGain:Low Atten; 14 dB

09:02; 13 PMOec 14, 2011

Ref Offset 422 dB
Ref 45.00 dBm

¥ J}l’v\b—u“«iw‘;w v

|

Center 1.990000GHz ______ Span2.000 MHz

#Res BW 15 kHz #VBW 51 kHzZ* #Sweep 2.00 s (1001 pts)

MsG i File <EDGE-T1.STATE> recalled STATUS |
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sré RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.1.2 Carrier Conf. = 4(4*15W)

2121 Ch.B

Agitent Spectrum Analyzar - Swept SA

Marker 1 1.930000000000 GHz Avg Type: PwriRMS)
PNO: far Ly 1rig:Free Run Avgl|Held: 21100
IFGain:Low Atten; 14 dB

VIKr1 1.930 000 y 4
b e s Mkr1 1.930 000 GHz

Ref 45.00 dBm -39.026 dBm

! 1 w‘“
W g
\ Ao’ e -Wk—\ﬁub' 'Mﬁ R 'W/“\W(\‘“‘wvl'r&"’mﬁ)’hw . ks

¥
|

Center 1.930000GHz _ Span2.000 MHz

#Res BW 15 kHz #VBW 51 kHzZ* #Sweep 2.00 s (1001 pts)
WS i File <EDGE-B1.STATE> recalled STATUS |
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\\‘(é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2122 Ch.T

Agiient Spectrum Analyzer - Swept SA
- = 08:33;11 PMOec 14, 2611

Center Freq 1.990000000 GHz Avg Type: Pwr{RMS) TRACE
INO - ) Trig: Free Run Avg|Hold: 41100 ¥
PNO: Far
IFGain:Low Atten: 14 dB

Ref Offset 422 dB
Ref 45.00 dBm

|
\

“-' “'Vv—fv«.w.u.'-'-\"\\

{ 1
\J.\”u"m . 0; |
W.-Af-«w\u W«MM,U»-\MMM By

|

Center 1.990000GHz _____ Span2.000 MHz

#Res BW 15 kHz #VBW 51 kHZ* #Sweep 2.00 s (1001 pts)

MsG i File <EDGE-T1.STATE> recalled STATUS |
Report No: SYBH(R)005122011EB-1 Huawei Proprietary and Confidential Page 36 of 168

Copyright © Huawei Technologies Co., Ltd.



sré RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.2 Test Mode = CDMA2000 EVDO

2.2.1 Carrier Conf. =1(60W)

2211 Ch.B

Agitent Spectrum Analyzar - Swept SA

Marker 1 1.930000000000 GHz Avg Type: Pwr{RMS) Marker Function
PNO: far Ly 1rig:Free Run Avg|Hold: 28/100

IFGain:Low Atten: 14 dB

Select Marker
ot s Mkr1 1.930 000 GHz |

Ref 45.00 dBm -35.565 dBm

Marker Noise

Band/interval
Power

Band/interval
Density

Marker
Function Off

1 L ,,‘)’“
T
e b B A

| S
h"hmlwfwﬁﬂv\&fwn o NV v

|
l_-,, 1l 1< 1 -+ {4 1 1 1] Measure a.
Center 1.930000 GHz Span 2.000 MHz
#Res BW 15 kHz #VBW 51 kHZ* 2.00 s (1001 pts)

MSG
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\\S"é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HUAWH FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2212 Ch.T

Agtient Spectrum Analyzar - Swept SA

2:%59:37 PMDec 14, 2011

Video BW 51 kHz Avg Type: Pwr{RMS)
PNO: far Ly 1rig:Free Run Avgl|Hold: 6100
IFGain:Low Atten; 14 4B

Ty
Ref Offset 42.2 dB Mkr1 1.990

aidiv - Ref 45.00 dBm
|

r‘“"»w\wun--m e

N
)

\

1
A

|| RBW Control
\ [Gaussian,3 dB]

\

| 1

"bkwwv\;‘wn-m--wn&sw.\mw
e,

{

R = T
x oy by HA DA h ey

|

Center 1.990000GHz T Span2.000 MHz

#Res BW 15 kHz #VBW 51 kHzZ* #Sweep 2.00 s (1001 pts)

MSQ STATUS 1

Report No: SYBH(R)005122011EB-1 Huawei Proprietary and Confidential Page 38 of 168

Copyright © Huawei Technologies Co., Ltd.



S"é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HZAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.2.2 Carrier Conf. = 4(4*15W)

2221 Ch.B

Agtient Spectrum Analyzar - Swept SA

0 NEE ‘ '3 II')".i"'~1L")~|("n‘ 14, 2011
Time 5.00 s Avg Type: Pwr{RMS) Sweepl/Control
PNO: far 1 Trig:Free Run Avgl|Hold: 61100

IFGain:Low ™ Atten: 14 dB

Ref Offset42.2 dB
Ref 45.00 dBm

N PP ,4;-‘

1 i

o
“‘"M‘..»-._..ML‘Lwa,p;b"'“!}bp.,.lwn“w’&-’h**-(

N PO S B—

Center 1.930000 GHz ~ Span 2.000 MHz

#Res BW 15 kHz #VBW 51 kHzZ* #Sweep 5.00 s (1001 pts)

MSQ STATUS 1
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\‘V/ RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2222 Ch.T

wwm Spectrum Muiyznr Swept SA
. ALY 07:15;12 PMOec 14, 2011
Avg Type: Pwr{RMS) [ Attenuation
PNO: Far Ly! Trig: Free Run Avg|Hold: 51100
IFGain:Low Atten: 8 dB

Ref Offset 42.2 dB MKkr1 1 ..791L1 0
Ref 40.00 dBm 82:

‘;M"*“@}-nﬂ‘
| o

1
""’\‘QFU‘WMW-M.rﬂw.'mfw..m-\t\p..“&_" it T T e L 1

R

Center 1.990000GHz _____ Span2.000 MHz

#Res BW 15 kHz #VBW 51 kHZ* #Sweep 2.00 s (1001 pts)

MSQ STATUS 1
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\‘V/ RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

23 TestMode=LTE
2.3.1 Carrier Conf. =1.4M (60W)

2311 Ch.B

Adlem Spectrum hm!yzar Swept SA

Marker 1 1,930000000000 GHz Avg Type: Pwr{RMS) ' Peak Search
PNO: far 1o T1rig:Free Run Avg|Hold: 5/100 Y

IFGain:Low * Atten; 14 4B
MKr1 -

Ref Offset 422 dB
Ref 45.00 dBm

. B AN
P qn,;,’g__-'\“yl“'w -

(s i 'lp-,.w’qp‘\ Lol

Center 1.930000 GHz

#Res BW 15 kHz #VBW 51 kHZ*
MG i File <TMPIMAGE PNG> saved STATUS |
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\\‘(é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2312 Ch.T

Agtient Spectrum Analyzar - Swept SA
X RL b ’ 3 NEE & ’ 'R
Center Freq 1.990000000 GHz Avg Type: Pwr{RMS)
PNO: far Ly 1rig:Free Run Avg|Hold: 31100
IFGain:Low Atten; 14 dB

04:29:47 PMDec 19, 2011

Ref Offset 422 dB
Ref 45.00 dBm

Mkr1 1.990

B e by s ey

\
)
u L

|

al

.,
e hm,ro‘u‘i«w‘-"ww-."«%

wv-mw.mhﬁ;.a,“

|

Center 1.990000GHz _____ Span2.000 MHz

#Res BW 15 kHz #VBW 51 kHZ* #Sweep 2.00 s (1001 pts)

MSG i File <EDGE-T1,STATE> recalled STATUS|
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\‘V/ RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.3.2 Carrier Conf. =2*1.4M (2*30W)

2321 Ch.B

wwm Spectrum Muiyznr Swept SA
- : . NEEE AL 04:03;17 PMOec 19, 201
R BW 15 kHZ Avg Type: Pwr{RMS) TRACE
PNO: Far Ly! Trig: Free Run Avg|Hold: 61100 TVPE
IFGain:Low Atten; 14 dB

[ 930 000 -
Ref Offset 42.2 dB Mkr1 1.930 s g u*

Ref 45.00 dBm

3 4‘__..\__"‘"*.,-*_:-_“(‘.1 .__,/»5.-._"--..\,- s |

Y

RBW Control
[Gaussian 3 dB]

’1

Pty

‘ !
T i g ol

|

Center 1.930000GHz _____ Span2.000 MHz

#Res BW 15 kHz #VBW 51 kHzZ* #Sweep 2.00 s (1001 pts)

MSQ STATUS 1
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2322 Ch.T

Agtient Spectrum Analyzar - Swept SA
0 AL - . e AN 04:24;41 PMDec 19, 2011
Center Freq 1.990000000 GHz Avg Type: Pwr{RMS) TRACE
PNO: far 1o Trig:Free Run Avg|Hoeld: 21100
. >
IFGain:Low Atten; 14 dB

Ref Offset 42.2 dB Mkr1 1.990

Ref 45.00 dBm -2

T e e P e T o

ehatop
MY e . p
v Bihite B WY e T

Center 1.990000 GHz N

Span 2.000 MHz

#Res BW 15 kHz #VBW 51 kHZ* #Sweep 2.00 s (1001 pts)
MSG i File <EDGE-T1,STATE> recalled STATUS|
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\‘V/ RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.3.3 Carrier Conf. =15M (60W)

2331 Ch.B

wlem Spectrum Nulyzow Swept SA
. ‘ - NEE AN 11:56:08 AM Dec 18,2011
Vldeo BW 510 kHz Avg Type: Pwr{RMS)
PNO: Far Ly! Trig: Free Run
IFGain:Low Atten; 14 dB

sl nAn

Ref Offset 42.2 dB Mkr1 1.930 000 GHz
Ref 45.00 dBm | .00 ,“,lll

RBW Control
[Gaussian 3 dB]

Center 1.930000GHz ______ Span2.000 MHz

#Res BW 150 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

wsa i Alignment Completed STATUS
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2332 Ch.T

Agitent Spectrum Analyzar - Swept SA

154347 AM Dax 18,2011

Marker 1 1.990000000000 GHz Avg Type: PwriRMS) Marker Function
PNO: far Ly 1rig:Free Run Avg|Hold: 251100

IFGain:Low Atten: 14 dB

Select Mlkﬂ"

Ref Offset 422 dB
Ref 45.00 dBm

=
|
: |

Band/interval
Power

Band/interval
Density

Marker
Function Off

l_-,, ! 4 9 1 4 4 L4 | 1| Measure a.
Center 1.990000 GHz Span 2.000 MHz
#Res BW 150 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

MSG STATUS
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.3.4 Carrier Conf. =2*15M (2*30W)

2341 Ch.B

Agitent Spectrum Analyzar - Swept SA

513314 0

N AL ; : A ALY 9, 2011
Marker 1_1.930000000000 GHz Avg Type: Pwr(RMS) T vesiniica
PNO: Far Ly Trig: Free Run Avg|Hold: 131100
IFGain:Low Atten; 14 dB

— SelectMarker,
Ref Offset 42.2 dB Mkr1 1.930 000 GHz

Ref 45.00 dBm -22.333 dBm

Band/interval
Power

Band/Interval
Density

Marker
Function Off

Center 1.930000 GHz Span 2.000 MHz
#Res BW 150 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

M5G STATUS
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HUAWH FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2342 Ch.T

Agtient Spectrum Analyzar - Swept SA

165:33:07 PMDec 19, 2011

Video BW 510 kHz Avg Type: Pwr{RMS)
PNO: far 1 Trig:Free Run Avg|Hoeld: 11100
. -
IFGain:Low Atten: 14 4B

Ref Offset 42.2 dB
Ref 45.00 dBm

RBW Control
[Gaussian 3 dB]

|

Center 1.990000GHz ____ Span2.000 MHz

#Res BW 150 kHz #VBW 510 kHz* #Sweep 2.00 s (1001 pts)

MSQ STATUS 1
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.4 Test Mode = CDMA&LTE
2.4.1 Carrier Conf. = DO+1X+1L_5M (2*20W+20W)

2411 Ch.B

Agitent Spectrum Analyzar - Swept SA

Marker 1 1.930000000000 GHz
PNO: Far ! Trig: Free Run
IFGain:Low Atten; 14 dB

Marker Function

Ref Offset 422 dB
Ref 45.00 dBm

Band/interval
Power

Band/Interval
Density

Marker
Function Off

J
|

'y

.
N
by L oyt r i A g g AT A St Wi S D e

Center 1.930000GHz _ Span2.000 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 2.00 s (1001 pts)
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2412 Ch.T

Agitent Spectrum Analyzar - Swept SA

1190:1% AM Dec 16, 2011

Marker 1 1.990000000000 GHz | Avg Type: PwriRMS) Marker Function
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HUAWH FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
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HUAWH FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
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2422 Ch.T

Agtient Spectrum Analyzar - Swept SA
8 AL - 03:29:14 PMDec 16, 2011

Center Freq 1.990000000 GHz Avg Type: Pwr{RMS) TRACE
N0 - ) Trig: Free Run Avg|Hold: 31100 ¥
PNO: Far
IFGain:Low Atten: 14 dB

Mkr1 1.990

Ref Offset 422 dB
Ref 45.00 dBm

: L

A IV N Y e A o prm = Arg  f ge¥ p N -q‘

Center 1.990000 GHz Span 2.000 MHz

#Res BW 51 kHz #VBW 150 kHz* #Sweep 2.00 s (1001 pts)
wsG i File <EDGE-T-5M STATE> recalled STATUS|
Report No: SYBH(R)005122011EB-1 Huawei Proprietary and Confidential Page 53 of 168

Copyright © Huawei Technologies Co., Ltd.



\\‘(é RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.4.3 Carrier Conf. = DO+1X+1L_5M (3*15W+15W)
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Appendix E: Spurious Emission at
Antenna Terminals
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s% RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642

1 Result Table

Security Level: Public

Test Mode Carrier Conf. RF Ch. Spurious Emission at Antenna Terminals [dBm] | Verdict
CDMA2000 1X 1(60W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
4(4*15)W B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
CDMA2000 EVDO 1(60W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
4(4*15)W B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
LTE-1.4M 1(60W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
LTE-1.4M+1.4M 2(2*30W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
LTE-15M 1(60W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
LTE-15 M+15M 2(2*30W) B Below -13dBm Pass
T Below -13dBm Pass
DO+1X+1L 5M 3(2*20W+20W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
DO+1L_5M 2(20W+20W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
DO+1X+DO+1L_5 4(3*15W+15W) B Below -13dBm Pass

M

Below -13dBm Pass
T Below -13dBm Pass
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Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2 Test Plot

2.1 Test Mode = CDMA2000 1X

2.1.1 Carrier Conf. =1(60W)
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

Agitent Spectrum Analyzar - Swept SA

Center Freq 3.015000000 GHz Avg Type: Pwr(RMS]
PNO: Fast Iy 1rig: Free Run Avg|Hoeld: 11100

IFGain:Low B Atten: 18 dB

109:05: 08 PMDec 14, 2011

Ref Offset 43.4 dB
Ref 50.90 dBm

i L N .

stat3oMHz ________ stop6.000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.00 s (1001 pts)
MG i File <TMPIMAGE PNG> saved STATUS|
Report No: SYBH(R)005122011EB-1 Huawei Proprietary and Confidential Page 62 of 168

Copyright © Huawei Technologies Co., Ltd.



sré RF Test Report of RRU3642 CDMA:V400R008&LTE:V100R005
HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
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Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
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HtAWEl FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public
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Huawel FCC ID: QISRRU3642, IC ID: 6369A-RRU3642 Security Level: Public

2.1.2 Carrier Conf. = 4(4*15W)
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2.2 Test Mode = CDMA2000 EVDO
2.2.1 Carrier Conf. =1 (60W)
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